

# New World

## Textile Testing Laboratory

206 Globe Mills Avenue, Fall River, MA 02724

Tel: (508) 689-1653 Fax: (508) 689-1792

Email: [LLeite@Nworld.US](mailto:LLeite@Nworld.US)

Product: 200 Denier Nylon FR Coat

<b>Weight,</b>	4.66	<b>Mullens</b>	260	<b>Sprays, %</b>	70
oz./sq.yd.	4.63	ASTM D 751	225	AATCC 22	
ASTM D 3776	4.66		225		
	4.69		255		
	<u>4.63</u>		<u>95</u>		
Average	<b>4.65</b>	Average	<b>212</b>		

F.R. Testing: CPAI-84

Individual 4 seconds Max. Average 2 seconds Max.		Individual 4 seconds Max. Average 2 seconds Max.		Individual 10.0" Max. Average 7.5" Max.	
After Flame		After Glow		Char Length	
Warp	Fill	Warp	Fill	Warp	Fill
0	0	0	0	4.8	4.1
0	0	0	0	4.7	3.9
0	0	0	0	4.3	3.4
0	0	0	0	3.4	3.1
<u>0</u>	<u>0</u>	<u>0</u>	<u>0</u>	<u>4.6</u>	<u>4.0</u>
<b>0</b>	<b>0</b>	<b>0</b>	<b>0</b>	<b>4.4</b>	<b>3.7</b>

5 Readings w/Average

### Colorfastness To:

**Laundering, 2A wash**

AATCC-61

Shade Change: 4.5

Staining: 4.5